- ) . Tubos de Acero de México, 5.A.
Te na r Is Carret. México Veracruz Km 433.7
: Delfino Valenzuela Tejeria, Veracn
I C.P. 91697 MEXICO
: ' ’ (52) 229 989 1100 tel
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9" - " CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: | Page Pagina: (52 229 589 Te00 Tax
CERTIFICADO DE PRUEBAS EN FABRICA 13040157 116
Date / Dia: June 17, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer's Order ltem / Orden @ente - ltem: Custemer’s Reference { Ref. del Cliente: Manufacturer's Works Crder N° / Cenfirmacion de Venta:
N/A 15368 198761/01
ﬂManufactunng Process / Praceso de Manufactura: : Product Type / Tipo de Producto: Surface | Superficie:
J SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
! LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends f Extremos:
AP1 SPEC 5L,0CTOBER 1, 2007 BiX42-L245/L280 PSL1 NORMAL BEVEL
: BISELADO NORMAL
Dimensions { Dimensiones: - Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 79 Pes/Pz Nominal Weight / Pesc Nominal:
2.375 X 0.218 INCH B [+1:] 1969 /2133 FT 1673.163 FT 8320.253 LB 5.03 LBIFT
60.3 X 6.5 MM 6.00 / 6.50 MTS 509.980 MTS 3774.000 KG 748 KG/M -

Specimen condition Specimen ditnensions Test Y.5. UT.S. Y.S.J)T.S| Elongation / Alargamiento
Heat N° | Sample N° | Condicidn de |a probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N°] MuestraN°] Ls Sc | Type| Ori Size Area Temp. [Min: 200 Min: 418 Req. Max. Lo Min. Obt.
Tipo Tamafio Seccion | ensaye |Max: - Max; - -
mm mm2 °C MPa MPa in % %
! 05951 92611 B AM Ss L 18.15 X 05.95 116,48 "RT 367 515 0,71 2 221 39.0
AM: As manufactured / Segln proceso de fabricacion Ls: Location of sample { Ubicacion de la muestra Oii; Orientation / Orientacién Sc: Specimen condition / Condicion de la probeta
: ) B: Body / Cuerpo Max: MammumlMémmo Req. Max: Required mammum.fMémmo requando Ss Strip specmenf Muestra rectangular

ongitudinal / Longitudinal
Initial Fexigth:# Longitud inicial

£ Req Requsred I Requendo

Composntlon % ! Compusmlén %

X100 . 3 S TR0 - R ¢ *X10000 X0 :

C wn[ s [MoJcor| P] s V-Ne [ N[ Cu] 5n 'Al'. i | As |.B.] ca| N [Cok 1[Cel2|Cor 3] -
H Max | 28 | 120] - | 15| 40 | 30.{. 26| ~ F ~ | =] -]~ 1| -] -1 |100] &
2 Min | -~ | 29 LA0 o] ] B ! B B N IR L S
HeatN" Sample N° [P Max | 28 | 120 |- - | 745.|-40 | 30 00| - | .= < =] - | -{| 1 ]|100] &
Colada N° {; Muestra N° Min - i et = - - - - - - - - - - -
05861, | 00001 [ 068:] 8.1 & 68 | 3 .20 | .1} 2 -1 ) 19| 62 | 0.3 |17.8] 02
. DBYBT" '-'.9'2611' R go| 9| s e1| 5 oo fiesfe f21]e2] of19]0

[TRIs certfi ceriificate is issued by a computenzad sysiem and itis. vaiud wn.h electronic signature. On- the -original cemﬁcabe the trade—mark green colore B T Eshe cerhﬁcadu sp emite mediante sistema computanzadn ¥.es va!ldado cen firma elecirénica.  El certiicade original posee Impraso el 1690
"Fenaris! i stamped.. In cass the owner of the, original cerfificate would release a copy of &, he riist attest its conformity to”the criginal one taklng" :£ 7 | Tenars-colar verde. En caso de que el poseedor disl gertificads: enll'EQUE una capia, deberd garanuzar 12 conformidad can ef eriginal haciéndose
upon hlmself the responslhlllty for any unlawful wrnet altowed use Any alteration and!nrfa}snﬁcauan wll} be subjeciect to lha law. Py responsab!s por cuglquler usa ilegal o indebido. CU8|qu|6l‘8“BTaGléﬁ Yn'O falsificacion estaré sweta a |ﬂ fBY
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

13040157

2/6

Page / Pagina:

Date / Dia: June 17, 2013

Tubos de Acerc de México, $.A.
Carret. México Veracruz Km 433.7
Delfino Valenzuela Tejeria, Veracri
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V.

Customer’s Order ltem / Orden Cliente - ltem:

Cuslomer s Reference  Ref, del Cliente!

Manufacturer’s Works Order N° / Confirmacitn de Venta:

N/A 15368 198761/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superiicie:
SEANLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends ! Extrermos:
AP| SPEC 5L,0CTOBER 1, 2007 BIX42-1.245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 79 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.69/21.33 FT 1673.163 FT 8320.253 LB 5.03 LB/IFT
|60.3 X 5.5 MM ’ lS.OD 1 6.50 MTS 509.980 MTS 3774.000 KG 7.48 KGIM

' Composition % / Composicidn %
X100 X 1000
C | Mn] Si { Mo} Cr P S V [ Nb| Ni | Cu| Sn | A
H Max | 28 | 120 - 15 | 40 | 30 30 | 80 -~ | 4001 400} -- -
Mn [ ~f29]w0] - -T-1T-[-{-1-91 -} —-1-+-
HeatN° | SampleN° [P Max | 28 | 120 ] -- 15 | 40 | 30 30 | 80 - | 400] 400| - -
Colada N° | Muestra N° Min - 29 | 10 - - - - - - - - - - - - - - - - - -
05961 92812 P 17 0 0 30 | 60 4 21 [4 2 0 18 | 62 0 [188] ©

4 UMA Nb+V+T|

: 7 P:Product { Preducto 7
CGI 2 SUMA Mo+Cr+N|+Cu+V i ]

Required values - .- Individuals./ Individuales 2 Average. Promedio “Hardness typefTipo de durézaHRC
Valores requeridos Min: - | Max: 220 | Var— Min;— | Mex:— |, var - g ol o
Heat N® Sample N° Specimen condition - -~ oo Quad. Scale B MW -
Colada N° ~ Muestra N Ls - — 8¢ ... Sl ' EBscala = v+ T 4] 2 "3 .| Ava
_ 05961 52611 — B, . R R ARBW 780 | 780 | 778.| 779 ]
i L 05961 92812 R - 'AM.' ; ': . CL i HRBW . ‘792 | 702 | 78s.| 780

MW: Middle:wall / Centre " Var: Variation / Variacion

E Qt_iéd:"QLlédrant { Cuadrante

AN As manufaciured / Segﬁn proceso da fabncacvén -Ls; Location of sample / Ublcaclén de la muestra

Avg Averagef Promedlo *Max: Maximum / Méximo- -

R .' Este nerﬁnﬁcado se& emite mediante sistema cumputanzado yes vandado con ﬁnna slacirenica. Bl caricadc onginal pesee impreso el logo
s Teniars color verde. En caso de que el posasdor def cetificade antregue uria copia, debera garantizar |a conformidad con el original haciéndose
S respnnsable por cualquisr use ilegal o indebido. Cualquner a racmn yln falslficacién eslaré su;eta a la ley

Thns oerhf icate is |ssued hy a c.ompu!enzed system and it is valid wnh electronic signature. On lhe onglnal certificate 1he trade mark gresn culorad E
'Tenans is stamped, : In case the owner of the. onglnal ceitificate would release a capy of if, he must attestits conforniity to the original one 1ak|ng
upon himself tha. responsibiliy for any un!awful ot.jrot al!cwed use.’ Any alteration andfer falsifi cauon wnl be sub]ected to fhe law.




1} I u ) . Tubos de Acero de México, S.A.
1 = Te na r'S ' Carret. México Veracruz Km 433.7
: Delfino Valenzuela Tejeria, Yeracn
C.P. 91697 MEXICO
X ' (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Nomero: Page / PAgina: (52) 229 589 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 13040157 3/6
Date / Dia: June 17, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer's Order ftem/ Orden Cliente - ltem; Customer’s Reference / Ref. del Cliente:  {Manufaciurer’s Works Order N° / Confirmacion de Venta:
N/A 15368 198761/01
Manufacturing Process / Proceso de Manufactura: Preduct Type / Tipo de Producte: Surface { Superficie;
SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADC
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremaos:
APl SPEC 6L, OCTOBER 1, 2007 BfX42-L245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions f Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 79 Pes/Pz Nominal Weight / Peso Nominal:
2,376 X 0.218 INCH 080 19.69 / 21.33 ET 1673.163 FT 8320.253 LB 5.03 LBIFT
; 60.3 X 5.5 MM 6.00 / 6.50 MTS 509.980 MTS 3774.000 KG 7.48 KG/IM

B: Body / Cuerpo Min: Minimum / Minime

Standard / Norma:
HeatN® | Sample N° Result
Colada N° | Muestra N° Resultado
03561 02512 Good ] Breno

B Pressure / Presién T|mefTempo .Res'ults_IResuI!ado
Un’itf_Unidad. Va!uelvél_of:'_ | Z'Secondsi Segundos
Bsi - 2.970 5 T Sanlstaciory | Satlsfaciono

“Tenaris” is stamped, .In case the awner of the original cérifi caie would release a copy of it, ie:must attest ts confon'mty todhe eriginal one taklng . | Tenaris color verde, En casc de que sl posseder del certificado enrregue Una capia, debera garantlzar la confarmidad con &l original haciéndose

Th!s wsrtrﬁcate is-issued by a compulerized sys!em and |t is vahd wnh electronic signature. Onthe onglnal cemf’ cate 1he trade mark green colored - - E :.-'Este oertrﬁcado se aimile mediante sistema camputarlzado yes valtdado Goni Tirma electrénica. . Elcartif c.ertlt‘ cado original posea imprese ol lego
pon hlmself the responsibility for any unlawful or n01 allowed USE, Any alteration and/or falsifi r.a'uon wnll be sub;ecied to the law. e responsable por cualquier use ilegal o indebida. Cualqmer alterauﬂn y.'o falmt‘cacn&n astard sujeta a Ia |ey
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" | Manutactured by TeriarisTamsa
2 [oteed makmg process: : -
" [Elaciric Are Fumaee- Ladle Fumace—Contmuous Castlng Machme ’

. v '

Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7
Delfino Valenzuela Tejeria, Veracri
C.P 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Page / Pagina: (52) 229 989 1600 fax

4/6

Number / Ntmero:

13040157

Date / Dia: June 17, 2013

Custorner / Cliente; PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order ltem / Orden Cliente - ltem:

Customer's Reference / Ref. del Cliente: Manufacturer's Waorks Order N° / Confirmacién de Venta:

N/A 16368 198761101
manufacturing Process { Proceso de Manufactura: Product Type ! Tipe de Preducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA ‘|BARNIZABO
Standard or Specification / Noimas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 BIX42-L245/L290 PSL1 NORMAL BEVEL

BISELADOQ NORMAL

Nominat Weight / Peso Nominal:

Dimensions / Dimensiones: Schedule f Cédula: Length / Longitud: Quantity / Cantidad: 79 Pes/Pz
2.375 X 0.218 INCH 080 19.69/7/21.33 FT 1673.163 FT 8320.253 LB 5.03 LBIFT
60.3 X 5.6 MM i 6.00 / 6.50 MTS 509.980 MTS 3774.000 KG 7.48 KG/IM

Heat treatment / Tratamiento térmico: I?Ipe { Tubo
Quench media of heat treatment process / Medio de enfriamento del tratamiento térmico: nfa
Temperature Scale / Escala de Temperatura: nfa

Type
Tipo

asrolled

Supplementary lnformauon
Informac;én Supiememana

FuI[y Killed Stegl - .

iMalenaI free from Mercury eontamination

Not repaired by welding

Nor destructive test. Safisfactory

Ihspei;ﬁbﬁ method

.- EME - FLVI - MPI -

ASTMA106,11/

ASTM A53 10!ASME SA1DS 2010

MATERIAL AGCORDING TO NACE MR0O175- 2003

; FabncadoporTenansTamsa

Falricacion del acem

‘|Homo de Arco, EIecirloo-Homo cte Afinacion- Maguina de Colada Comlnua

* | Acero calimado can aluminio :
-|Material libre de contaminacion de Mercurio
“INo ré'parado por soldadura

“|centrol no destructivo. Satisfactatio

t Metudo de inspeccién

¥ EMi - FLYI- MPI -
ASTM A108,11/

* |ASTM AS53,10/ASME SA106,2010

y

MATERIAL DE ACUERDO A NACE MR3175- 2003

Thls certmcate ig isgued hy a computenzed systern and tis valni ‘With electronic signature. Cn.the onganal camﬂcate the trade~mark green colorad
"Tenaris" is s{ampad In case the owner of the onglnal caruf cate would reloase a copy of it, hemust attest |ls conformity-1e-the eriginal one taklng

‘Tenaris color verde. En case de que el posesdor del cerlrrcadn entregue una copia, deberé garantizar la conformidad con e! original haciéndase

Este osnrﬁcadn s¢ emite mediante sistema computanzadu yos vahdado con firma electronica. . E1 Cerlicade onginal posea Impresc el Iogo
“Irésponsable por cuzlquier Lso llegal o indebido. Cualquigr alteracion. ylo falsificacion estard sujgta g laley. . -

upun hlmself the responsablllty for any uniawful or not: allowed use Any alteration and/or faISIf catlcn w||| he subjen:ted 1o the law.

FOR03!
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Tenaris

Tubos de Acere de México, 5.A.
Carret, México Veracruz Km 433.7
Delfino Valenzuela Tejeria, Veracr
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero;

13040157

Page / Pagina:

5716

{52) 229 989 1600 fax

Date / Dia: June 17, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customnes’s Order ter / Orden Cliente -

ltem:

Customer’s Reference / Ref. del Cliente:

Manutacturars Works Order N° / Confirmacion de Venta:

N/A 15368 19876101
Mariufacturing Process / Proceso de Manufactura: Preduct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
“JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARRIZADO
{Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
BIX42-1.245/1 290 PSL1 NORMAL BEVEL

APl SPEC 5L,0CTOBER 1, 2007

BISELADO NORMAL

Schedule { Cédula:
080

Dimensions / Dimensiones:
2.375 X 0.218 INCH
60.3 X 5.5 MM

Length / Longitud:
1969/ 21.33 FT
|6.00 16.50 MTS

Quantity / Cantidad: 79 PcsiPz
1673.163 FT
509.980 MT3

8320.253 LB
3774.000 KG

Nominal Weight f Peso Nominal:
5.03 LBIFT
7.48 KG/M

Supplementary Information
Informagion Suplementaria

ITamsa Ref. 402197

— —
| Tamsa Ref; 402197

Heal N° Quantity Langth Weight
Colada N° Cantidad Lengitud Peso
{Fieces) ™ - (fons)

B(ECED 79 767316 . 3078

kS Average Iength per pipe

Nominal weight parpipe ]

" -Longitud promedio por tubo

'Péso:nominal portubo 7. -

R —m) (i

~(kglmy R

21179 6.455 R

This Gerhf cate us |ssuad by a compulenzed system and |t Tsvait Wi sloctronic signatura. On 1he ongma% certlf ca:e the frade-mark graen co!ored T
Tenans is stamped In.case the owner of the, ongmal certificate would release a copy of it, he must attest its conformity to the eriginal one taklng L

lEsta oertnﬁcadn se amité madiante sistema compufanzado 98 Vﬂlldﬂdo con firma slectrénica.  -El csrtlfcado original pasae impreso el logo
Tenaris color verde. En caso de que el posasdor dél cerlificado entregue una copia, deberd garantlzsr Ja conformidad con el original haciéndose
i responsable per cualguier uso llegat ¢ indebido. Cualquter alteraclén y.fo falsn‘ cacion estard smeta ala Iey

upon himself the responsnblllty for any unlawrul T nct allowed use: Any alteration andfor 1ala|fcat|un will be sub;sdad tio thie law.

~FORO31
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| Tenaris

-

Tubos de Acerc de México, S.A.
Carret. México Veracruz Km 433.7.
Pelfino Valenzuela Tejeria, Veracru
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page

CERTIFICADO DE PRUEBAS EN FABRICA 13040157 6/6

 Pagina: (52) 229 989 1600 fax

Date / Dia: June 17, 2013

3 Customer / Ciente: PLESA ANAHUAC Y CIAS. 5.A. DE C.V. Customer’s Order item / Orden Cliente - tem: Customer s Reference | Ref, def Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
NIA 15368 198761/01

IManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA [BARNIZADO

|Standard or Specification / Normas o Especificaciones: Steel Grade / Grade de acero: Ends / Extremos:

‘|JAPI SPEC 5L,OCTOBER 1, 2007 BiX42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones; - Schedule / Cédula: Length / Longitud: Guantity / Cantidad: 79 PcsiPz Nominal Weight / Peso Nominal:
2,375 X 0.218 INCH - 030 186912133 FT 1673.163 FT 8320.253 LB 5.03 LB/FT
60.3 X 5.5 MM ' 6.00/6.50 MTS 509.980 MTS 3774.000 KG 7.48 KGIM

This 15 to cerify that the product described here has been manufaciured, sampled, tested, and inspected in accordance with Por ef presente cerlificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de

purchaser order requirements, This certificate is not a declaraticn of origin nor may it be used as a declaration of arigin, acuerdo a los requisitos de su orden de compra. Este certificado.no es, ni puede ser usado, como una declaracion de origen.
CUSTOMER . THIRD PARTY ARTMENT SIGNATURE
P i £
i INSPECTION COMPANY ’H} ;_r f: ’}
‘ COMPARA DE INSPECCION 4 r' f !

NO APLICA p
Employee Name: NfA QUALITY CERTIFICATICN DEPT.
DEPTQ. DE CERTIFICACIGN DE CALIDAD

Teresa M, Castelid Abraham’ 7.+ .

CHIEF CF QUALITY CERTIFICATICN DEPT.
RESPONSABLE DEL DEPTC. DE CERTIFICAC_!C_)N DE CALIDAD

Rafeel Gutiérrez de-Velisco Magallanes ™ .

This oertlﬁcate i8 issued by a computerized system and n |s valld wﬂh electronic signature. On the ongmal cemfcaia tha trade-mark green colored
"Tenaris" is stamped. Irh case the owne? of thes oniginat césiificale would refeass a copy of it, he must aﬂest its conformw to the criginal cne takmg

Este i:erliﬁc_ado 's6 amite mediante sistema computanizado.y es validade -con firma elecirdnica.  E) certificado original posse impraso el laga
‘| Tenaris cofor varde. En case de que el posesdor del ceriiicado entregue una copla, deberd gararitizar la conformidad con el eriginal haciéndose

upon himslf the respnnsml!lty for any un!awful or not allow-d uge. Any afieralion and.for falsnﬁcatlan will be subjected 1o the law. U | responsablé por cualquier uso ilegal o indebido. Cualquier aliéracion y/o falsificacion estara sujetaa la tey. -

~ FORO31




